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Description
Side plate
#6 Lock Washer
Taper head
Guide, Cutter Block
Bushin, Taper Head
Bearing
#8-32 X 16mm TH screw
Roller
#6-32 X 6.3mm FH Screw, Slotted
#3-48 X 63.5mm FH Screw
#4-40 X 9.5mm FH screw
Bracket, Side Plate
#6-32 X 8mm BH Screw
#4-40 X 4.75mm BH Screw
Drip Guard
Brake Spring
Bushing
Tape Runner Assembly, Left
Support, Chain Roller
Spacer Bar
Bearing
#4-40 X 4mm FH screw
#6-32 X 1/2" FH Screw
Fill Valve Assembly
#4 Lock Washer
#4-40 X 7.6mm FLH Screw, Phillips
Baffle Assembly
Brake Roller
Side Plate
Spacer Rod
#4-40 X 3.2mm BH Screw
Bearing
Brake pad
#2-56 BH Screw
Bushing, Taper head
#4-40 X3.1mm BH Screw, Slotted
Cable Drum
Screw Block
Break Holder
Support, Bearing
#4-40 X 4.8mm BH Screw, Slotted
#8-32 X 6.5mm FH Screw, Slotted
#6-32 X6.3mm FLH Scew, Phillips
Tape Guide Assembly
Tape Runner Assembly, Right
#4-40 Lock Nut
#3-48 Lock Nut
#8-32 Lock Nut

Part Number
7665
7013
7082
7092
7081
7322
7105
7122
7012
7113
7127
7124
7126
7047
7008
7007
7125
7061
T037
7074
7119
7087
7075
7049
7031
7399
7039
7005
7086
7123
7629
7063
7035
7038
7071
7018
7351
7065
7006
7121
7011
7070
7088
7083
7085
7248
7050
8288
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